i 4 MODEL-RSC-1400C

Royal ROLL LAMINATOR
L Sover‘eign Service Manual

www.rovalsovereign.com




Table of Contents

1. Safety Precautions ...

2. Troubleshooting ...

2.1) Rollers Not Running ..

2.2) No Main Power ........

3. Replacing Parts

3.1) Right Cover ............

3.2) Left Cover .............
3.3) Rear Cover .............

34)MainPCB ...............

35) SUD PCB ..ottt et

3.6) Cross Cutter ............

4. Adjustments ...

4.1) Adjusting Take-Up Shaft SPEEA  ....o.viiiii i e e e e e

4.2) Adjusting Front Roller

5. Installation of OPtioNS ..o

6. Parts List ...........

6.1) RSC-1400C Parts List

7. Exploded Drawi

YOS oo

7.1) RSC-1400C Whole Exploding Drawing and Part Exploding Drawing ........................

8. Wire Diagram

10

10

10

11

12

12

16

16

24

10

10

10

11

15

15

23

23

26



1. Safety Precautions

Failure to comply any of the following safety procedures could result in serious injury.
Please read the instructions carefully and keep for future reference.

1. Only a licensed electrician should install wiring and outlet for the laminator.

2. Ensure the unit is plugged into a properly grounded outlet with the correct
voltage.

3. Keep hands and clothing (ie.Neckties) away from the rollers. The rollers have pinch
points that can trap body parts or clothing and cause serious injury.

4. Keep flammable and wet objects away from the machine.
5. Place machine on a level surface.
6. Avoid excessive sunlight, humidity and extreme temperatures.

7. Ensure the unit is turned off, cooled, and unplugged from the outlet prior to
moving and/or repairing.

8. Keep out of reach of children.

9. Only Royal Sovereign authorized maintenance and service technicians should
make repairs.

10. Do not attempt to laminate items that exceed total recommended material
thickness for the unit.

11. When cleaning the machine, don't use flammable sprays or materials.

12. Do not touch the rollers when they are hot or place foreign objects inside the
machine.

13. Do not cover the surface of the machine until the machine has completely cooled.




2. Troubleshooting

2.1) Rollers Not Running

CAUSES

1. Emergency Switches are Active.

2. Pressure Plate is not in Proper Position.
3. Film is Jammed on the Rollers.

4. Main Motor Wires are Disconnected.

5. Defective Main PCB.

6. Defective Main Motor.

MEASURES

1. Emergency Switch is (are) Active.
a) Deactivate front and rear emergency switches.

2. Pressure Plate is not in Proper Position.
a) Ensure that the Pressure Plate is in the proper position and the
Pressure Plate switch is active. Figure 1

Pressure Plate Switch

Y |

3. Film is Jammed on the Rollers.
a) Carefully un-jam the film from the rollers.

4. Main Motor Wires are Disconnected.
a) Ensure that the wire is connected properly. Figure 2

Motor wire connector
from the PCB

Motor wire connector
from the Motor

5. Defective Main PCB.
a) Replace the Main PCB.

6. Defective Main Motor.
a) Replace the Main Motor.



2.2) No Main Power

CAUSES

1. Main Power is Not Turned On.

2. No Power from the Outlet.

3. Defective Main Fuse.

4. Control Panel (Sub-PCB) Wire is Not Connected.
5. Disconnected Main Power Wire.

6. Defective Transformer.

MEASURES

1. Main Power is Not Turned On.
a) Turn on the power switch which is located on the rear left.
2. No Power from the Outlet.
a) Ensure there is power on the outlet - check the circuit breaker.
3. Defective Main Fuse.
a) Using Multi-Meter test the continuity of the Main Fuse. If it fails, replace it. Figure 1

—g |
Fioure 1

4. Control Panel (Sub-PCB) Wire is Not Connected.
a) Ensure that the control wires are connected to the Control Panel (Sub-PCB).

5. Disconnected Main Power Wire.
a) Connect the Main Power wires. Figure 2




6. Defective Transformer.

a) Replace the Transformer. Figure 3

—




3. Replacing Parts

NOTE : Before replacing any parts, ensure that the machine is turned off and
unplugged from the outlet.

3.1 Right Cover

1. Using Philips Screw Driver, loosen the screw on the Pressure Lever. Figure 1

=

3. Disconnect control wires from the Sub-PCB. Figure 3




4. Take out two Sub-PCB screws. Figure 4

5) Repeat the steps in reverse to assemble the Right Cover.
3.2 Left Cover

1. Take out four screws on the Left Cover.

3.3 Rear Cover
1. Disassemble the Left and Right Covers.
2. Take out the side screws - one on each side. Figure 5
3. Loosen eight Rear Cover screws. Figure 5

3.4 Main PCB

1. Pull out all the connectors from the main PCB. Figure 6

_

L —_— - ‘ o
Figure 6|t s




2. Detach the main PCB from the 4 white plastic supporters. Figure 7

3.5 Sub PCB

1. Follow the same steps as in the ""Replacing the Right Cover' section.

3.6 Cross Cutter

1. Disassemble the nut from the frame-cutter.
2. Unfasten the spring from the cutter .
3. Change the cutter-knob.



4. Adjustments

4.1 Adjusting Take-Up Shaft Speed

[ causes: |

1. Main rollers and Take-Up Shaft speed is not synchronized.

| MEASURES: |

1. Take out the Take-Up Shaft Cover by loosing three screws. Figure 1
2. Use a 11/16" (17mm) wrench to loosen (increases speed) or tighten (reduces speed) the bolt. Figure 2

i——— |
Decrease

R
Rl !

~ Blincrease
Figure 2

4.2 Adjusting Front Roller

Pressure

* Use 5/16” or 8mm Allen wrench
to adjust the roller pressure:
Clockwise — Increase pressure.
Counter Clockwise — Decrease pressure.
7.2)
1. Using Push-Pull Scale , measure
5 spots as shown on Figure B &C:
Front roller should read between 2-3
on the gauge

2. Checking for over all tension —
when the machine is running, check that
the top and the bottom films are fed in
without any wrinkles.

Counterclockwis

3. Laminating Test — Laminate samples
with different thickness of substrates.

4. Check above steps 2 through 3 with
1.5mil & Smil films.

10



Note: Below options are to be installed by an authorized RS reseller.

Installation of the Front Feeder Option (Includes 2 brackets, one spindle, and mounting hardware).

1 Al

1. Install the Front Feeder to the inside of the front frames

using four 9/16” hexagon bolts on each side (Figure 1).

Installing the Rear Rewinder Option (Includes motorized winder, bracket, one spindle,

and mounting hardware).
1. Remove the left and right covers by using a Phillips

screwdriver (four screws on each side cover) (Figures 1 & 2).

2. Remove the lever knob screw and lever (Figure 3).

3. Remove the rear cover by removing all 10 screws
(4 top, 4 bottom, and 1 on each side) (Figure 4 & 5).

4. Disassemble the power switch bracket and place the left rewinder

(included in the option kit). Then, reinstall the power switch bracket (Figure 6).

5. Install the right rewinder on the outside of the frame and
connect the motor wire to the rear wire (Figures 7 & 8).

6. Reinstall the rear cover.

7. Reinstall the side covers.

8. Reinstall the lever knob and screw.

11



6. Parts List

6.1 RSC-1400C Parts List

RSC-1400C
No. Part No. Part Name Spec. Qt'y
1 13500X001A CASTER-STANDI1 20-30S-B3-SBB-TG KYUNG CHANG(BRAKE) 2
2 13500X002A CASTER-STAND2 20-30S-B3-SBB-TG KYUNG CHANG(N,BRAKE) 2
3 WSB16038D2 WASHER-SPRING SWRH @ 16.2*3.8T FZY 4
4 BHEO08065D2 BOLT HEXA HEAD M8*15 SUS27 4
5 WSB08016D2 WASHER-SPRING SWRH ®8.5*3.8T FZY 8
6 212LR1008A STAND-FRAME SPCC 2
7 212LR1006B STAND-CENTER STKR 120*50%2.3T 1
8 212LR1009A STAND-CONNECTOR FRAME STKR 125*50 2
9 013LR3032A FRAME-BASE AL6063 1
10 013LR3002E FRAME-CUTTER AL6063 1
11 141LR3001B BRACKET-PCB SECC 1.6T ZWP5 1
12 34000S008A POWER TRANSFORMER 1
13 WSB04008D0 WASHER-SPRING;®4.1*0.8T SWRH 8
14 MBC04008D2 SCREW-BH SUS 8
15 MBC04010D2 SCREW-BH SUS 16
16 23200X001A SUPPORT-BRACKET PCB DASS-9N TENSION DONG-A 4
17 050LR3027C PCB-MAIN ASS'Y 1
18 21000S029A MOTOR-MAIN:75:1 1
19 BHE06020D2 BOLT;M6*20 SUS 10
20 WSB06015D0 WASHER-SPRING;®6.1*1.5T 18
21 365LR4003A SWITCH-FOOT ASS'Y 1
22 013LR2009E FRAME-FRONT AL6063 1
23 125LR4001A HANDLE-TENSION S45C 3
24 138LR4002A SPRING-FILM TENSION; ®3.8 SWRH 3
25 WPB15020D2 WASHER-PLAIN; 3
26 12200X022A BEARING-RADIAL TRUST;®15%28 7
27 147LR4002A PAD-TENSION;1.5T LEATHER 3
28 140LR4001A HOLDER-SHAFT,FILM S45C 3
29 141LR4005A PLATE-SHAFT,FILM SPCC 4
30 MFC04008D2 SCREW FH;M4*8 SUS 21
31 MBC05030D2 SCREW BH M5%*30 SUS 24
32 MBC04025D2 SCREW M4*25 SUS27 24
33 120LR3004F SHAFT-FILM,LO S45C 3
34 12200X009A DU BUSH;FRANGE 15%20 3
35 143LR3001A SUPPORT-SHAFT,LO S45C 3
36 RC001500C8 SNAP-RING;STW-15 WONIL 3
37 013LR3014A FRAME-FRONT TENSION,R SPCC 4.5T 1
38 013LR3015A FRAME-FRONT TENSION,L SPCC 4.5T 1
39 013LR4003A SAFETY COVER FRAME-R SPCC 1
40 013LR4002A SAFETY COVER FRAME-L SPCC 1
41 111LR4009A BOLT-SAFETY COVER S45C 1
42 138LR4010A SPRING-SAFETY COVER SWRH 1
43 WPB04008A6 WASHER-PLAIN;4.4*8%0.8 1
44 RE00400C8 E-RING;ETW-4 WONIL 1
45 23300X008A CABLE GRAND PG-7 2

12




RSC-1400C

No. Part No. Part Name Spec. Qt'y
46 BHE08070D2 BOLT([A £ 3k 7S # 1842) SUS27 4
47 141LR4022) BRACKET-SAFETY COVER,LOW AL6063 1
48 141LR4022K  [BRACKET-SAFETY COVER,UP AL6063 1
49 36400X014B SWITCH-SAFETY COVER 1
50 NHB03024A6  |[NUT;HEXAGON M3 2
51 MPC03014D2  [SCREW PH;M3*14 SuUs 2
52 021LR3011A SAFETY COVER PC PLATE 1
53 013LR2013E FRAME-GUIDE,PAPER AL-6063 1
54 111LR4016A BOLT2-PAPER GUIDE S45C 3
55 111LR4015A BOLTI1-PAPER GUIDE S45C 1
56 014LR1005A TABLE-FRONT AL6063 1
57 145LR3001A GUIDE-DOCUMENT ABS 94V-0 2
58 023LR4002A KNOB-BOLT GUIDE PHENOL BLK 2
59 111LR4006A BOLT-GUIDE S45C 2
60 120LR4001F SHAFT-TABLE S45C 1
61 MBC05018D2  |SCREW BH;M5*18 SuUs 16
62 WSB05013D2  |WASHER-SPRING SWRH 16
63 TFH04035D2 SCREW FH;M4*35 SUs 11
64 013LR2039A FRAME-R SPCC 4.5T 1
65 013LR2040A FRAME-L SPCC 4.5T 1
66 015LR3008A BAR-IDLE,UP S45C 2
67 138LR4001A SPRING-CUTTER CROSS SWRH 1
68 213LR4001A CUTTER-CROSS STS420J2 1T 1
69 NHB08065D2  |NUT SUs 4
70 140LR3001A HOLDER-CUTTER,C ABS 94V-0 1
71 013LR3020B FRAME-MIDDLE AL6063 1
72 133LR2029A ROLLER-LAMI UP;®82 S45C,SILICON 2
73 12200X032A DU BUSH;FLANGE 12*10 4
74 023LR3003A KNOB-CUTTER,C ABS 94V-0 1
75 MPC03006D2  [SCREW PH;M3*6 SuUs 1
76 1200X012A DU-BUSH;FLANGE ®40%*25 4
77 1200X014A DU-BUSH;W/O FLANGE ®40*10 4
78 122LR4022A BUSH-ROLLER LAMI,LO S45C 2
79 122LR4007A BUSH-ROLLER LAMI,UP S45C 2
80 131CR4001A SPROCKET-ROLLER,LAMI S45C 1
81 MFC05018D2  [SCREW FH;M5*18 SuUs 8
82 TFH04018D2 SCREW FH;M4+*18 SUS 9
83 381LR4032A WIRE-FUSE,UL1015AWG#14 BRN 1
84 381LR4083A WIRE-REMOTE 1
85 381LR4048A WIRE-TAKE UP UL1007 AWG#20 1
86 141LR4050A PLATE-BEARING SECC 2
87 141LR2014A PLATE-PRESSURE.R SPCC 3T 1
88 141LR2015A PLATE-PRESSURE,L SPCC 3T 1
89 124LR4004A ECCENTRIC-CAM S45C 2
90 SKE05015B6 SCREW-SET;M5*15 23
91 111LR4014A BOLT-PRESSURE SuUs 2
92 WPB06015D2  |WASHER-PLAIN;®6.6*®12.5%1.6T SUS 2
93 138LR4008A SPRING-PRESSURE SWRH 2
94 120LR3013A SHAFT-CAM S45C 1
95 SKE05010B6 SCREW-SET;M5*10 1

13




RSC-1400C

No. Part No. Part Name Spec. Qt'y
96 023LR4007A KNOB-LEVER NYLON BLK 1
97 021LR3006A BRACKET-CLAMPER LEVER ABS 94V-0 1
98 125LR4003A LEVER-PRESSURE S45C 1
99 144LR4001A CLAMP-LEVER S45C 1
100 MBC04018D2 SCREW BH;M4*18 SUS 3
101 032LR4011A SHEET-PRESSURE PC0.3T 1
102 032LR3006C SHEET-FUNC PC0.75T 1
103 023LR3008A BUTTON-FUNC SILICON KE-9X1 1
104 350LR3028C PCB-SUB ASS'Y 1
105 MPC03006D2 SCREW TAP TITE PH;M3*6 SUS 2
106 136LR4004D CHAIN-ROLLER;#35 32EA 1
107 36400X001A SWITCH-EMERGENCY 2
108 032LR4008A SHEET-CUTTER PC0.18T 1
109 021LR2002C COVER-R ABS 94V-0 1
110 021LR2001A COVER-L ABS 94V-0 1
111 SKE06010B6 SCREW-SET;M6*10 1
112 SKE06015B6 SCREW-SET;M6*15 1
113 131LR4030A SPROCKET-MOTOR S45C 1
114 SKE04010B6 SCREW-SET;M4*10 1
115 SKE04015B6 SCREW-SET;M4*15 1
116 021LR2003B COVER-TAKE UP,L ABS 94V-0 1
117 021LR2004B COVER-TAKE UP,R ABS 94V-0 1
118 021LR2004A COVER-TAKE UP,R ABS 94V-0 1
119 021LR2003A COVER-TAKE UP,L ABS 94V-0 1
120 021LR1003A COVER-TAKE UP2 ABS 94V-0 1
121 36400X003A SWITCH-POWER 1
122 141LR4003A BRACKET-MOTOR SECC 2T 1
123 21000S025A MOTOR-AC; AC120V60Hz 1
124 130LR4004A GEAR-MOTOR S45C 1
125 447LR4001A KEY-MOTOR TAKE UP;3*4.5*%8 S45C 1
126 RE000600C8 E-RING;ETW-6 1
127 120LR4002F SHAFT-TAKE UP S45C 2
128 140LR4015A HOLDER-SHAFT,T S45C 2
129 130CR4005A GEAR-TAKE UP S45C 2
130 147LR4009A PAD-SLIP LEATHER ¢36*1.5T 2
131 141LR4006A PLATE-SLIP;®36*2T SECC 2
132 138LR4006A SPRING-SLIP SWRH 2
133 WPB15010D2 WASHER-PLAIN;15.5%28.1T SUS 2
134 112004001C NUT;HEXAGON LOCK TYPE M8 2
135 136CR4001D CHAIN-TAKE UP;#25 124EA 1
136 134LR4001A PULLY-CHAIN S45C 1
137 BHE08045D2 BOLT;M8%*45 SUS 3
138 32500X0009 FUSE-MAIN;AC250 SA 65TS LITTLE FUSE 1
139 36600X001A FUSE BLOCK 1
140 141LR4007A BRACKET-SWITCH SPCC 2T 1
141 36400X002A SWITCH-MAIN 1
142 23300X001A BUSHING-CORD;7NR32 1
143 380CR4004A POWER-CORD;AC125 15A LT-202 1
144 013LR3011A FRAME-REWINDER,R SPCC 4.5T 1

14




RSC-1400C

No. Part No. Part Name Spec. Qt'y
145 013LR3012A FRAME-REWINDER,L SPCC 4.5T 1
146 381LR4008A WIRE-MAIN;2464 SB24AWG 12C 1
147 381LR4035A WIRE-MOTOR;UL1007 AWG#18 1
148 381LR4013B WIRE-POWER S/W 1
149 011LR2007A COVER-REAR AL6063 1
150 013LR3002G FRAME-CUTTER AL6063 1
151 141LR4009A BRACKET-REAR COVER SECC 2T 2
152 MBC05025D2 SCREW BH;M5%*25 SUS 6
153 12200X004A DU-BUSH;FLANGE 10*10 2
154 381LR4020B WIRE-FUSE;UL1015 AWG#14 1
155 122LR4006A BUSH-PULLY S45C 1
156 023LR4005A LIMIT SWITCH COVER PP 2
157 141LR4039A LIMIT SWITCH PLATE SPCC 2
158 130LR4032A GEAR-TAKE UP S45C 1
159 WPBO05030H8 WASHER-PLAIN 3T ® 11.8*®5 SPCC 6
160 WSB05013D2 WASHER-SPRING ®5.3*1.3T SWRH 6
161 025LR4001A CASE-REMOCON ASS'Y 1
162 350CR4001A PCB-REMOCON ASS'Y 1
163 141LR4069A 2"FILM CORE SUPPORT PLATE SPCC 8
164 141LR4070A 3"FILM CORE SUPPORT PLATE SPCC 12
165 021LR3009A 3"FILM CORE COVER ABS 12
166 013LR3023A 3"FILM CORE HOUSING AL3043 6
167 147CR4003A SILICON ELASTIC SILICON 10
168 021LR3008A 2"FILM CORE COVER ABS 8
169 013LR3022A 2"FILM CORE HOUSING AL3043 4
170 130LR4031A IDLE-GEAR TAKE UP S45C 1
171 MBC06030D2 SCREW BH M6*30 SUS 1
172 112004001D NUT; HEXAGON M6*1.25 1
173 RIV05013E8 BRINDER RIVET D5*13 1
174 111LR4017A PIN S45C 1

15




7.1 RSC-1400C Explored View
Frame L
Frame R
Stand Part, Frame-Base
Frame, Roller, Shaft,Front Table
Wire, Front Paper and Rewinder

Film Shafts and Safety Cover

16



7.1 RSC-1400C Explode View

®

§

/J

€]

M=, ROYAL SOVEREIGN INC.

[ P T ooowry [ i [eo[cmemer] s |ro|

) BN

17




Frame - L

160 DSBOEDIG02 | WASHER-SPRING 09.3+L.37 SR8
159) IPBCECB | IASHER-PLAIN 37 011.8¢05 N
03] SOOCRADDA | PONERCR0: ACT28 1, LT-22 1
021 28500001 | BUSHING-ORD: TR 1
1) SEAL0NON2A | SHITCHHAIN 1
40) 4ILAO0TH | BRACKET-SHITCH S| 1 |PAVOE 200
139) SeBOONO0MA | FLSE BLOCK 1
138)  3C500NO00G | FUSEHAIN: 2500 34 6315 LITILE AISE| 1
5] TOOLRAO0TD | CHAIN-THEE P: 25 1k 1
116] QIR0 | COVER-THEE IP.L RS | 1 |PATOIE 4316
110 CCALR0A | COVERL BSUH | 1 [PAVONE 510
[0B]  ORPLA0BH | SHEET-CUTTER A
{07) SBACONO0 | SHITCH-EAERGEICY ?
G| (OAHBA | PRING-PRESSIRE W2
Q| DG | WSHERPLAIN: ?
§| ITIROMA | BOLT-PRESSE % ?
9| SHEDR0IEEG | SOREWSET: Wewtd 4
8| TARUO04A | ECCENTRIC CAM w2
8| 14IR0MGA | PLATE-PRESSIRE L eI |1
8| 14IRER | PLATEBEARING &2
6| OOAA | FRAEL Q04T | 1 |PATOIE 21
61| WBCOGDTEDR | SCREN BH: B K|
0] UFCOA0802 | SRe FA: e N
141 NBO0AD0B02 | SUAEIE, Wit iy §
13 RMOE0 | ASHER-SPRING, 4. 14087 NI

18




Frame - R

15| WPBOSO30HB | WASHER-PLAIN 3T 011.8+05 o0 6
198|  130LRA0B2A | GEAR-TAKE P S50 1
17| 141LR40GA | LIMIT SHITCH PLATE SPCC 2
156(  G23LRACOSA | LIMIT SHITCH COVER P 2
155|  122LRA0GA | BUSH-PULLY S50 1
153| 1220010044 | DU-BUSH; FLANGE 10+10 2
17| BHEOBOS02 | BOLT: lBed5 S8 3
136|  134LRGOTA | PULLY-CHAIN 4 1
13| 112004001C | NUT: HEXAGON LOCK TYPE Mg 2
133 WPBISOI002 | WASHER-PLAIN: 4 16.5+28+1.0 Ry 2
132 13BLR4DCGA | SPRING-SLIP SR 2
131 141LRKOBA | PLATE-SLIP: ¢ 36+2T SO0 2
128|  140LRADISA | HOLDER-SHAFT,T S50 2
115 SKEQ4O1566 | SOREWSET; W15 1
114]  SKEO4DIOB6 | SOREN-SET: W10 |
13| 131LR40B0A | SPROCRET-NIOTOR S 1
12| SKEOBO15B6 | SCREW-SET: Wg+15. 1
11 SKEQB0I086 | SOREWSET; MG+ 10 |
QILRNZ | COVER-R BB 940 | 1| PAVTONE 4310
364004001A | SHITOH-ENERGENCY 2
106 136LR4004D | CHAIN-ROLLER: #35 32EA
105|  NPOO300602 | SCREN TAP TITE PH: 3«6 R 2
104]  350LR302BC | PCB-SUB ASS'Y -4
103 020LR300BA | BUTTON-FUNC SILICON KE-9Kt
102|  032LR3006C | SHEET-FINC PCO.757
10| 032RAOTIA | SHEET-PRESSURE PCO.3T 1
100{  WBOO4O1ED2 | SCREN BH: Mé+18. Sus 3
99| 144LR4001A | CLANP LEVER S50
98| 12LR403 | LEVER-PRESSIRE S |
97| (G2ILR00BA | BRACKET-CLAIPER LEVER MBS 90 |1
95| O2LRAOTA | KNGB-LEVER NYLON BLK |
95| SKEOG01086 | SREW-SET: M5+10 1
93| 1BLRA4COBA | SPRING-PRESSURE SR 2
92| WPBOGOISDZ | WASHER-PLAIN: 2
91| 1TILRAI4A | BOLT-PRESSURE RN 2
90| SKEC501586 | SCREN-SET; M5+15 2
89| 124LR4004\ | EOCENTRIC G 4 2
87| I4ILRAMA | PLATE-PRESSIRE A S0C 3T 1
80| 131CR40TA | SPOCKET-ROLLER LANI; 662.8 31T S 1
64| QIR0 | FRAIER SPOC 457 1| PANTONE 421U
62| WSBOS01A02 | WASHER-SFRING: 5. 1+1.3T SR 1
61| NBCOSO1802 | SOREW BH: N5+18. R ®
51| NPO301402 | SCREN PH; N3+14 Sus 2
50| NHBOS024A6 | NUT: HEXAGON 13 2
49] 364000148 | SHITCH-SAFETY COVER
30| NFOD40D2 | SCREW FH: N4:B Sus 2
29| 141LR400GA | PLATE-SHAFTFILM 200 4
28| 140LR4001A | HOLOER-SHAFT.FILN S50 3
27| 14TLRA00A | PAO-TENSION: 1.5T LEATHR 3
2| 122000024 | BEARING-RADIAL TRUST: ~16+28 NTB 7
25| WPBIS0002 | WASHER-PLAIN: —15.5+28+2T 3
24| 13BLR4002A | SPRING-FILN, TENSION: 3.8 SR 3
23| 125R4001A | HANDLE-TENSION 450 3
15 NBOD4O0I002 | SCREM-BH: 1i4+10 Sus 16
13 WSBOA00B00 | WASHER-SPRING: 4. 1+0.8T SR B

19




Stand Part, Frame - Base

162] So0CRA0M | PCB-REMKON ASS'Y I

61| O25LAOM | CASE-AEMOCON ASS'Y !

83 IBLRARA | WRE-REAOTE I

69| NBOB02 |NIT 35 4

6| NSR0TAE | IASKER-SPRING: 03, 1x1.3T S|

61| WBCOS0TB02 | SCREN B, +18 35 16

) B0 | BLTIREAAAAER) 180 W |4

45| 2330000084 | CLE GRAD o7 |2

21 JEELRAQUBA | SHITOH-FoOT ASSY; HE-B103 KONO !

Q) NS00S0 | HER-SPRING: 9. 1107 18

19| BEOGO2 | BOLT, PERAHEAD 20 N 0

18] 210005020 | NOTOR-HAIN: 75:1 I

7] 080270 | BRI ASS'Y f

16] 232004001 | SUPPIRT-BRACKET PCB -0 TESION D0NGrA4

19| IBCOAI02 | SCRENBH: W10 B 16

14 BCOANBD2 | SCREI-EH: 1keb AN §

18] SROAB00 | ISHER-SPRING: 4. 40.81 |8

12| 3400050084 | POIER-TRANSFORNER I

11 14RO | BRACKET-PCB:  1.67 2P S I

0] OOLAB00E | FRAVE-CUTTER ) Ao | | A
G| OFRXGA | FRAIE BASE LI

§ | 212LRIO0A | STAND-CONNECTR FRAIE 2

7| 212LRIO0GS | STANO-CENTER f

6| ZILRIO0GA | STAND-FRAIE s |2

5| ISHADIEDD | ASHER-SPRING: ~8.241 W8 W
4| DO | BILT(EREZZAE) I W7o

3| IGBIGNGEN0 | ASHER-SPRING: 16,2606 Lo
2| 1350000 | CASTER-STAND: KiLNG CHANG 2 0 BRAE
1| T3E00M001A- | CASTER-STANDI: YUNG CHANe 2 BRAE

20




Frame, Roller, Shaft, Front Table

1| TAILAKO | BRACKET-REAR VR a2

0| DRI | FRAIE-CUTTER MK | T |PATONE 210
S| OTILROOTA | COVER-REkR MK | T |PAITONE 4210
W1 TR | S 3450 1

19| 254078 | BUSHHROLLER LANI (P S50 ?

T8 22340224 | BUSHHROLLER LANI LO i 2

TT{ 12000084 |00 BUSH: D FLANGE 40¢10 4

To| T200M0A | U BUSH: FLANGE 9425 4

To| IR00R02 |36 i 1

T OR300 | ANB-TTER ¢ MBS0 | 1| PANTONE 42
T8) 22000324 | DABUSH: FLAIGE 12410 4

72| TRAZZA (ROLER-LAN ;982 S456, SiLloon | 2

T O1GLA%028 | FRANEIO0LE ALEES | T |PATONE 4210
T} R0 | HOLDER-CUTTER MBS0 | 1| PHNTONE 42
B 20034000 | CUTTER-CROSS SR |

BT T36LAA0TA | SPRINE-CUTTER CROSS SR 1

8 OIELAXBA | BAR-TOLE P § 2

§| ORZAN |FRAEL SO0AST | 1| PATONE 200
64| ORZH  |FRAER SO0AST | 1| PATONE 200
8| ISE02 | WSERPANG 1514137 N 16

§0] T2RK0E | SHET-TABLE S50 1

5§ HILAK0 | BILT-EI0E S50 ?

5| C23LRA0A | KNOB-BOLT GUInE pENLBK |2

57| MSLRA0H | GUIOE-DOCUNENT B |2

5% OMAN0A | TIBLEFANT ALBE | AATONE Co0L Gy U
5| RO | BOLTI-PAPER QUICE S50 1

S| TTILRATBA | BOLT-PAPER QUICE S0 3

53| OALRAOTEE | FRANE-GUIOE, PAPER MK |1 |PATONE 20
S0 IFB0N0246 | T HEXAGON 3 ?

Q) OLR20E | FRANE-FRONT ALEES | 1 |PATONE 2210
| IR0 | SCRENB, Mt iy 1

| TRCOAMRD | SCREIH, st MY 8

21




Wire, Front Paper and Rewinder

104 BILA20B | MIRE-FUSE: L1019 ANG 14 [
148 3BILAAGIOB | MIRE-PONER S/ UL1015 ANGH14 1| BB
7] BILR0SSA | MIRE-MOTOR: L1007 AIGE1S 1| BURED
145)  BILRO0BA | MIRE-IAIN: 2454 5B 24AHG 126 1

145] OI3LR3012A | FRAVE-RENINDER L SPCAST | 1| PATONE 4210
T\ Q13ROI | FRAVE-RENINOER R SUCA5T | 1 |PANTOE &2
14| 12004001 (NUT: HEXAGON LOCK TYPE U 2

18| WBISOI002 | WASHER-PLAIN: §15.5+28¢1.0 3 2

18| 138840064 | SPRING-SLIP SIRH 2

101 14ILRAOCBA | PLATE-SLIP; ¢ 35+2T SEE 2

100]  14TLRAOOSA | PAO-SLIP: 36+1.5T [EATHER | 2

128]  T30LRA005K | GEAR-TAKE LP; 953+53L S0 2

18| 10014 | HOLDER-SHAFT T S 2

126 REDOOGOOCB | E-RING: ETI-6 1

12| WTAK0W | KEY-HOTOR TARE LP: 3e4.5+6 S 1

14| 1300 | GEAR-JOTCR S50 1

123| 2000050254 | NOTCR-AC: AG120V 6Kz !

12| TR0 | BRACKET-ITOR SECE 2T !

121] 3640040084 | SWITCH-POIER 1

120] 2MLAT00BK | COVER-TAKE P2 ABS Q40| 1 | PANTONE 4310
19 Q2ILA200BA | COVER-TAKE UP.L ABS Q40| 1 | PANTONE 4310
11| Q21RO |COVER-TAKE PR HBS 940 | 1 |PANTORE 431C
85| SBILAADBA | MIRE-TAKE Up2: LLIOOT ANG#20 T &

841 3BILAADBIA | MIRC-CHER/MOTOR LRGN

8| TFHM01802 | SCREN FH: 2-We+1 i 9

62) WSBOEOISZ | INSHER-SPRING: 5. 1+1.37 SIRt 16

B O13LASISA | FRAE-FRONT TENSICH.L SPUCAST | 1 |PANTOVE 210
371 OI3LASDIAA | FRAVE-FRONT TENSICHLR SUCA5T | 1 |PANTOVE &2
30| IFCO00802 | SCREN FH: Ikt 81 2

2| HILRA00GA | PLATE-SHET FILN iV 4

B| VOROOA | HOLOER-SHAFT FILU S 3

7| TLAA00ZA | PAD-TENSION: 1.5T (AR |3

2| 12000228 | BUARINGRIDIAL TRAT: ¢ 15+28 T8 7

25| WPBIS0202 | IASHER-PLAIN: 9 15.5+2842T 3
2411384028 | SPRINGHFILN, TENSION: ¢3.8 SIRt 3

23] 12500001 | HRNDLE-TENSION S50 3

20| WSBOBOIEN0 | IASHER-SPRING: 46 1+1.5T 18

19| BHEBO002 | BOLT: HEXAHEAD M2 81 10

15| IBCOAI002 | SCREIBH: I 10 318 16

13] WSBO4OB00 | IASHER-SPRING: 4. 1+0.87 SIRt 8

22




Film Shafts and Safety Cover

I?S‘ RIVOS01SEB | BRINOER RIVET: 05+13 i 1
169‘ QTBLR0ZZA | 2 FILI CORE HOLSING s |4
68|  O21LABOOBA |2 FILN CORE COVER 1B §
167} TCRAIORA | SILICON ELASTIC ILICON 07+125 HY 10
16 OI3LABNEA | 3'FILN CORE HOUSING s |8
165 O21ABOOGH | 3'FILN CORE COVER 1S 12
1641 1LRAITOR | 3'FILN CORE SUPPURT PLATE W [/
163 141LA6H | 2'FILI CORE SUPPURT PLATE b §
15| IPOOS0BOFS | TASHER-PLAIN 3T 011 8+05 pite §
63| 122001006 | DU-BUSH FLAGE 1010 ?
17| 20RGODF | SHAFT-THE (P S50 !
| SHEDG01586 | SOREIFSET: w15 3
62| ISBO01302 | IER-SPRING: 05, 141,37 SR [
520 QAR | SHETY OVR ANE |1
(8| 41RO | BRACKET-SHFE COVER 1P ALO0GS | 1| PAVTONE 4200
47| A1LRAO2) | BRACKET-SHFETY COVER,LON JLO0GS | 1| PAVTONE 4200
A1 REOODAO0CE | E-AING: ET-4 WL 1
43| IPBOAD0BAG | WHER-PLAIN: 4.4¢6+0.8 !
2| TIBLADIA | SPRING-SHFETY CVER SIR !
A1 1TILAAO0GA | BOLT-SAFETY COVER 40 1
0] OTSLA0A | SHFETY COVER FRAIE-L o0 1| PANTONE 4210
39| D3RO0 | SAFETY CVER FRAIE-R s 1| PHNTONE 4210
3| AOO0TS00CB | SWP-RING: STI15 IONIL 3
3| R0 | SUPPRTER-SHT L0 40 ]
11220000008 | DU-BUSH,FRAIGE 15:20 ]
B 200U | SHFTFILLL i §
0| 180402 | SIREN e WA
311 UBCOS03002 | SCREN B 130 40 U
15| 18040102 | SCREIBH: 10 35 1
18] ISBLADOADD | ASHER-SPRING; 4. 14087 SR §

23




RSC-1400C Wire Diagram

: C-1400C Wire Diagram

oc?
MOTOR DG

MOTORAC

vee.sv vee sv
VGCSV  CARBON S/ i
swy
S speeo ve fios
RAIO1 10610 I
swe vion
S5 SPEED DOWNSW pictecT2
e bt
- WCTRNGp ot Rat2
S8 TEMP U cio (a1 3R 107
§3%ov 2 [g
)
sws 12 o s gl
5 Tewe Do o 12 rerios: e
TAR UPRECRY {1 RO2CCPI sreud act 6 |“iqls
o 11| ReaT10S0micK ReaNT SRCIK ¢
Re? Rey SER1 OF1_ 8 7
Res — ~
cer 0|% gl
15| Reasoison Res >
i 5015 i 1w 11
2 stopsw 18] Ressoo \ ¢
8 | RCS RASANASS Qct 14 [PEEE
Tl RSy At
s RAUAVI _OSCHOLN o1 _18]”1q |15 vec sv
RuN s AN ¢
T RC3SCRSCOSCACLKOUT i w|%ig |
; i< o~
RA4TOGKI 0% g |
¢
2] oo e
* cosv
ctos
for v
onie rasms
Voo sv
Shingzs 05 on *x—2TG  srow p12
1= sert
i SMANS0-1Z 2 L P P
F — Rev ) R——joc sreimfom
H S — R—ao i«
5 p—x - _fior Y R—=7a
SENSOR = REV-RELAY R—3
T REY R— 1
PTOUT Q=
FoOT a
HERTER
77 Ehr
S —g Sy
\.
sws
2 reven et 57
own  onto
SMHO5-05 SMW025-05 7
s sp—o ey
h 4 Jieid
3 3 —
2 2 2
! L Be v
mEmO-con_|
v
;B s s
o fiow fise fios KAm12ItA
w v pover
vee sv
onntt et
S04 Shwozsos vee sv
" b £ooT Fuser
Toan 2500
3 3 N e '
H 3 a0z
i P L. aeosita
FEEV sw 2 S v CHZ D12
B 13V © e FF/REV Motol
Ne 1 i85 05
W03 5 o FRios
o fior ot cs oo pror [cie|ci
1w0zsv ooy 100 10 [ 101 [ 108
77 777 v v
r77
s _
one ons ot s T-up Motor
VHISB08 .06
¢ one
o 1h—x —
i b 2p—X e = E a0
5—43 3p—x A |
ACI3V - M H P/T QUTPUT
g H H 820
RvoA
] s P/T ouTRUT GHiMDIZ
Ac24v —4q3 =
3 sp
oS o
e 03 55034V
POWER TRANSFORMER S B
ies Vo oy
1
*—g H — |
e
7T INPUT Sonerzrsy e
ACPONER W
Fuses
T1aazsov
oL
e
ACTNPUT

ffie
RSC-1650C schematic
[Size 'Document Number rnv
A2 | <D
T S ———

24



< RSC-1400C MAIN PCB Layout >

&

7

<connect part>

5.WIRE MOTOR : above photo5 —connect DC MOTOR.

1.WIRE MAIN :above photo® —connect SUB PCB®.
6.above photo's 6/7/8 wire in POWER TRANSFORMER

2.WIRE REMOCON:above photo2 —connect REMOCON S/W.
3.WIRE EMER:above photo3 —connect FOOT&EMER S/W.
4 WIRE POWER : above photo4 —connect FRAME-L S/W MAIN



<SuB PCB>

<connect part>
A.WIRE-MAIN : connect the main pcb

26



